


  
 

Review of Potential Onsite Wastewater Disinfection Technologies 

 

 

Final Report to the Texas Commission on Environmental Quality: 

Texas Onsite Wastewater Treatment Research Council  

Project No. 582-11-11054 

 

 

 

 

Prepared by: 

Clifford B. Fedler, Richard Francis, Dhiraj Parekh, and Samir Blanchet 

Civil and Environmental Engineering Department 

Texas Tech University 

Lubbock, TX 79409 

 

 

 

 

15 December 2012 



i 
 

Executive Summary  

A literature review was conducted to assess the viability and applicability of various treatment techniques 
for onsite sewage facilities (OSSF). The primary treatment techniques reviewed were chlorination, 
ultraviolet irradiation, ozone, and membrane filtration. These technologies are the most widely accepted 
[...]
Tables of Contents ........................................................................................................................................ ii 

List of Tables ............................................................................................................................................... iii 

List of Figures .............................................................................................................................................. iii 

Abbreviations and Acronyms ...................................................................................................................... iv 

Introduction ................................................................................................................................................... 1 

Objectives ..................................................................................................................................................... 2 

Chlorine Disinfection .................................................................................................................................... 5 

Chlorine Gas ............................................................................................................................................. 5 

Sodium Hypochlorite (NaOCl) ................................................................................................................. 6 

Calcium Hypochlorite Ca(OCl) 2 .............................................................................................................. 6 

Ozone Disinfection ....................................................................................................................................... 8 

Costs Associated with Ozone Disinfection ............................................................................................... 9 

Ultraviolet Disinfection .............................................................................................................................. 10 

UV Application for Onsite Systems ........................................................................................................ 11 

Environmental Impact of the UV Disinfection Process .......................................................................... 12 

Cost of UV Disinfection ......................................................................................................................... 12 

Membrane Disinfection .............................................................................................................................. 13 

Cost of Membrane Disinfection .............................................................................................................. 14 

Alternative Wastewater Disinfection .......................................................................................................... 14 

Bromine Disinfection .................................................................................................................................. 15 

Peracetic Acid Disinfection ........................................................................................................................ 16 

Ultrasonic Pre-Treatment ............................................................................................................................ 16 

Electrochemical Disinfection ...................................................................................................................... 16 

Ferrate Disinfection .................................................................................................................................... 18 

Gamma Irradiation ...................................................................................................................................... 18 

Potassium ferrate(VI) .................................................................................................................................. 18 

Potassium ferrate(VI) .................................................................................................................................. 18 

Potassium ferrate(VI) .................................................................................................................................. 18 

Potassium ferrate(VI) .................................................................................................................................. 18 

Photocatalyst (TiO2) Disinfection ............................................................................................................... 19 



iii 
 

Conclusions ................................................................................................................................................. 19 

References ................................................................................................................................................... 20 

 

List of Tables 

Table 1. List of reviewed disinfection technologies considered. .................................................................. 3 
Table 2. Advantages and disadvantages of chlorine disinfection technologies. ........................................... 3 
Table 3. Advantages and disadvantages of ozone disinfection technologies. ............................................... 4 
Table 4. Advantages and disadvantages of UV disinfection technologies. .................................................. 4 
Table 5. Advantages and disadvantages of membrane disinfection technologies. ....................................... 5 
Table 6. Estimated costs for 20 MGD chlorine gas disinfection systems. .................................................... 6 
Table 7. Estimated costs for 20 MGD sodium hypochlorite disinfection systems. ...................................... 6 
Table 8. Chlorine generated products used for disinfection and their chlorine strength............................... 7 
Table 9. Estimated costs for 10 PPM chlorination and dechlorination systems. .......................................... 7 
Table 10. Estimated costs for onsite ozone disinfection systems. ................................................................ 9 
Table 11. Parameters of a typical UV treatment process. ........................................................................... 12 
Table 12. Comparison between onsite disinfectants. .................................................................................. 13 
Table 13. Estimated costs for 5-10 MGD UV radiation systems. ............................................................... 13 
Table 14. Estimated cost comparison for onsite chlorination and UV systems. ......................................... 13 
Table 15. Estimated costs of various membrane technologies. .................................................................. 15 
Table 16. Advantages and disadvantages of minor disinfection technologies. ........................................... 17 
Table 17. Estimated costs associated with peak large-flow 12 mg/L bromochlorodimethylhydantion 
(BCDMH) disinfection systems. ................................................................................................................. 18 
Table 18. Typical costs of ferrate compounds. ........................................................................................... 18 

 

List of Figures 

Figure 1. Process diagram for ozone disinfection. ........................................................................................ 8 
Figure 2. The electromagnetic spectrum for the UV light spectrum. .......................................................... 10 
Figure 3. The UV portion of the electromagnetic spectrum. ...................................................................... 11 
Figure 4. Wastewater treatment in a horizontal UV chamber. .................................................................... 11 

 

   



iv 
 

Abbreviations and Acronyms 

Abbreviation Definition 

OSSF Onsite sewage facility 
DBPs Disinfection byproducts 
gpd Gallons per day 
MGD Million gallons per day 
m3/d Cubic meter per day 
UV Ultraviolet  
THMs Trihalomethanes 
DO Dissolved oxygen 
Cl2 Chlorine gas 
O & M Operation and maintenance 
EPA Environmental Protection Agency 
Ca(OCl)2 Calcium hypochlorite 
mg/L Milligram per liter 
ADWF Average dry weather flow 
PWWF Peak wet weather flow 
O3 Ozone 
NSFC National Small Flows Clearinghouse 
gph Gallons per hour 
mW-s/cm2 microwatt-second per square centimeter 
CFU Colony forming unit 
DNA Deoxyribonucleic acid 
CH3CO3H Peracetic acid 
kWh Kilowatt hours 
RO Reverse osmosis 
NF Nanofiltration 
MF Microfiltration 
UF Ultrafiltration 
TiO2 Titanium dioxide 
BCDMH Bromochlorodimethylhydantion 
PAA Peroxyacetic acid 
BDD Boron-doped diamond 
mA/cm2 Milliamp per square centimeter 
Fe+ Ferric ion 
COD Chemical oxygen demand 
BOD Biochemical oxygen demand 
kGy Kilo gray 
mJ/cm2 millijoules per square centimeter 

       
 
 
 
 
 
 
 
 
 



1 
 

Introduction 

Treating wastewater is of prime concern to the developed world, and a large number of wastewater 
effluent disinfection technologies currently exist. These various technologies have been developed 
primarily for the use in commercial or public owned wastewater treatment facilities where the volume of 
flow can vary from less than 50,000 gpd 189  m3/d) to over 100 mgd (378,500 m3/d).  Of these available 
disinfection technologies, three stand out as what many people would call mature technologies -- chlorine, 
ultraviolet (UV), ozone, and membrane systems. When considering the chlorine technology, there are 
four different forms considered, liquid chlorine, chlorine gas, sodium hypochlorite and calcium 
hypochlorite.  When considering membrane technologies the four different forms are reverse osmosis, 
nanofiltration, microfiltration, and ultrafiltration. Other technologies reviewed include bromine, 
potassium permanganate, peracetic acid, ultrasonic irradiation, ferrate oxide, and gamma irradiation. All 
of these technologies have their advantages and disadvantages, and their scope of use becomes both 
technological and site-specific. One concern considered when investigating the use of these technologies 
is their applicable use for onsite wastewater treatment systems (In Texas they are referred to as onsite 
sewage facilities or OSSFs) where flow rates can range from 250 gpd to less than 5,000 gpd. (18.93 m3/d) 
These two types of systems, large-scale and small-scale, pose some difficult safety and equipment issues 
when determining which disinfection technology can be used. 

The type of equipment used for large-scale wastewater treatment systems is quite different from the 
small-scale systems with the most obvious being the methods used to move the wastewater effluent 
through the system. For example, the equipment needed to utilize liquid chlorine for the small flows does 
not exist because the flow rates are too small whereas it is readily available for large flows. Chlorine 
tablets on the other hand can be used for small onsite systems because they are easy to use, easy to store, 
and require minimal knowledge of how the system functions. When comparing the various technologies 
currently available, it will become obvious which technologies fall into the various size categories.  

For the OSSF systems, the effluent is applied to the soil surface where a cover crop is present, usually the 
local grass because most leach systems are located within an individual’s back yard. Because the 
wastewater effluent is applied on the surface, disinfection is required to protect human health due to the 
potential for direct contact during the application process. Many of the most widely used disinfection 
processes add dissolved solids to the effluent stream; therefore, care must be taken when designing the 
application rate for the system. The salt tolerance of the plants used at the land application site must be 
factored into the design of the system in addition to the water and nutrient (usually nitrogen is of greatest 
concerned) balance, which can complicate the optimum design. If a disinfection technology does not add 
dissolved solids to the effluent, then the design and operation of the land applied system becomes much 
easier.  

Partially treated wastewater effluent percolating into the soil has the potential to contaminate groundwater 
quality.  As water percolates through the soil, some degree of disinfection occurs; however, most soil 
infiltration systems have been traditionally designed for treated wastewater disposal and are not designed 
with disinfection in mind. There is very little information on the reliability and maintenance required to 
keep the performance of small flow disinfection processes to high levels. Thus research is needed to 
characterize the reliability, constraints, maintenance, and cost of installation and operation involved in the 
disinfection of onsite sewage facilities. 

 

 



2 
 

Objectives 

Chlorination has been the most acceptable means of disinfection over the past century; however, the 
detection of disinfection by-products (DBPs) from chlorination has stimulated investigation into 
alternative technologies. Other disinfection technologies that are currently in practice include ozone, 
chlorine dioxide, potassium permanganate, and ultraviolet irradiation. The most suitable disinfection 
technology depends on many factors such as the ability to destroy infectious agents under normal 
operating conditions, safe and easy to store, absence of carcinogenic compounds after disinfection and 
affordable total costs of system operation. Factors that affect disinfection efficiency are: nature of 
disinfectant, concentration of disinfectant, length of contact time with the disinfectant, temperature, type 
and concentration of organisms, and pH levels. 

Disinfection is required for onsite wastewater treatment systems under following circumstances: 

a) If there is inadequate soil (depth to groundwater) in order to meet ground water quality standards. 

b) If immediate reuse (onsite recycling) of effluent is utilized: for example vegetation watering (surface 
application of the effluent). 

c) If a process requires a surface discharge. 

The overall objective of this project was to conduct a literature review in order to characterize and 
identify the performance, reliability, constraints, maintenance, cost of installation, and operation involved 
with the disinfection of small wastewater flows, such as those for individual homes or those consolidated 
system with total flows of less than 5,000 gpd (18.93 m3/d). This review will concentrate on various 
existing disinfection technologies for reducing the presence of pathogens.  In addition to the efficacy of 
pathogen reduction, the technologies were evaluated for their initial cost, operating costs, efficiency, and 
environmental side-effects. Listed in Table 1 are the disinfection technologies that were reviewed.  
Presented in Tables 2 through 5 are the major advantages and disadvantages of the four major classes of 
disinfection technologies.  
  



3 
 

Table 1. List of reviewed disinfection technologies considered.  

Chlorine disinfection 
   Chlorine gas 
   Sodium hypochlorite 
   Calcium hypochlorite 
Ozone disinfection 
Ultraviolet irradiation 
Membrane filtration 
   Reverse osmosis 
   Nanofiltration 
   Microfiltration 
   Ultrafiltration 
Bromine 
Potassium permanganate 
Peracetic acid 
Ultrasonic irradiation 
Ferrate oxide 
Gamma irradiation 
Electrochemical disinfection 
Photocatalytic disinfection 

 
Table 2. Advantages and disadvantages of chlorine disinfection technologies. 

Advantages  Disadvantages 

Chlorination is a very cost effective and well 
established technology. 

Chlorine residuals in the effluent wastewater 
continue the process of disinfection even after 
initial treatment. 

Organic and inorganic compounds can be 
effectively oxidized using chlorine. 

Chlorination dosage can be controlled depending 
on the amount of treatment required. 

Chlorine helps negate malodorous odor problems 
during disinfection. 
 

If the chlorine residual is discharged without 
dechlorination, it can be toxic to aquatic life. 

Chlorine is highly toxic and thus requires more 
precaution during storage, handling, and shipping. 

Chlorine reacts with some organic matter to 
produce hazardous compounds, such as 
trihalomethanes. 

Chlorine increases the level of total dissolved 
solids and chloride in the treated effluent. 

High dosage is required for effective disinfection, 
because some species such as cysts of 
cryptosporidium parvum, cysts of Endamoeba 
histolytica, and Giardia lamblia have shown 
resistance to low doses of chlorine. 

Environmental effects of dechlorinated compounds 
into the environmental are not known. 
 

 
 
 



4 
 

Table 3. Advantages and disadvantages of ozone disinfection technologies. 

Advantages  Disadvantages 

More effective than chlorine as a disinfectant. 

Ozone is generated onsite negating need for storage 
of chemicals (except when compressed oxygen is 
used). 

Shorter contact time needed than chlorine. 

No trihalomethanes (THMs). 

Increases the dissolved oxygen (DO) concentration 
of the treated water. 

No increase is total dissolved solids in the effluent. 

Complex technology requiring expensive 
equipment. 

Ozone is very corrosive, and the equipment must 
be made with corrosive-resistant material. 

Excess ozone must be recycled or destroyed to 
prevent exposure. 

Effectiveness decreases as concentration of 
suspended solids increases. 

Can produce bromate or aldehydes thought to be 
harmful to humans. 

Energy intensive, not suggested if treated area 
affected by frequent power surges and outages. 

 

 
Table 4. Advantages and disadvantages of UV disinfection technologies. 

Advantages  Disadvantages 

It is a physical process thus eliminating the hazards 
of handling & storage of chemicals. 

UV is effective in inactivating most of the viruses, 
spores, and cysts found in wastewater. 

No residual effect that can affect humans or aquatic 
life. 

UV disinfection requires less space compared to 
other mainstream technologies. 

With proper dosage and exposure time, the effluent 
water quality can reach the most stringent limits. 

UV disinfects water faster than chlorine within a 
few seconds, compared to 15 minutes generally 
needed for chlorine.  
 

Improper dosage can result in reactivation of the 
microbes. 

Turbidity will reduce the efficiency of UV systems. 

Regular maintenance is required to prevent fouling 
of the tubes. 

UV is not as cost effective as chlorination, but 
competitive when dechlorination is involved. 

Efficacy of UV cannot be measured due to the 
absence of residuals. 

 
 

 
 
 
 



5 
 

Table 5. Advantages and disadvantages of membrane disinfection technologies.  

Advantages  Disadvantages 

Effluent stream quality is very high. 

No disinfection residuals in effluent. 

Does not require generation or storage of volatile 
chemicals. 

Microorganisms cannot develop a resistance to 
treatment. 
 

Some systems cannot use a backwashing process 
requiring more frequent replacement of 
membranes. 

All membrane filtration systems require some pre-
treatment.  

Small scale systems have very high waste to 
product ratios.  

Depending on the level of filtration, the effluent 
can be overly pure for OSSF systems. 

Very little research has been done on the 
application of membrane filtration in OSSF 
systems and small scale operations in general.  
 

Chlorine Disinfection 

Chlorine disinfection can be performed using several forms of chlorine such as chlorine gas, sodium 
hypochlorite, and calcium hypochlorite; however, the form of chlorine used is determined by several 
factors such as application, safety, stability, deodorizing ability, availability, solubility, corrosiveness, and 
ability to respond immediately rate changes. For effective chlorination, a system must be designed for the 